

REVIEW ARTICLE

Recovery of patients with gout

Larisa Rotaru^{1,2†*}, Liliana Groppa^{1,2†}, Serghei Popa^{1†},
Tamilla Nurseitova^{3†}, Cornelia Cornea^{1†}

¹Discipline of rheumatology and nephrology, Nicolae Testemitanu State University of Medicine and Pharmacy, Republic of Moldova

²Rheumatology Laboratory, „Timofei Moşneaga” Republican Clinical Hospital, Republic of Moldova

³Master's student, Dunarea de Jos University of Galati, Romania.

Manuscript received on: 19.07.2022

Accepted for publication on: 26.09.2022

Corresponding author:

Larisa Rotaru, PhD, associate professor,

Department of Internal Medicine, Discipline of rheumatology and nephrology Nicolae Testemitanu State University of Medicine and Pharmacy, 165 Ștefan cel Mare și Sfânt bd., Chișinău, Republic of Moldova, MD-2004

Tel.: +37379193230, E-mail: larisa.rotaru@usmf.md

What is not yet known on the issue addressed in the submitted manuscript

Complex recovery within the framework of dietary, pharmacological recommendations for patients with gout.

Research hypothesis

A literature review was conducted to generalize information about dietary and pharmacological recommendations for patients with gout.

The novelty added by manuscript to the already published scientific literature

For the first time, recommendations on dietary, drug treatment for patients with gout are summarized and systematized.

Abstract

Introduction. The incidence and prevalence of gout have increased worldwide in recent decades. Scientists at the Rochester Epidemiology Project (MN, USA) have seen a two-fold increase in the incidence of primary gout (patients without diuretic exposure) over a 20-year period, which ended in 1996. The increase of incidence may be related due to the difficulty and often unsatisfactory treatment options. The aim of the study was to systematize the recommendations on dietary treatment, and medication for patients with gout.

Materials and methods. An analytical, qualitative, and secondary study was performed in the form of a synthesis article. 115 sources were identified and analyzed; from this list, 44 sources were selected according to the impact score during the publication period and according to the level of recommendations.

Results. 44 articles were included. Most studies were small, retrospective analyses performed in single centers, with concerns for bias. Eleven studies (including five randomized controlled trials) reported improved patient outcomes following pharmacological interventions with known efficacy in gout, including allopurinol, prednisolone, NSAIDs and anakinra. Eight studies reported improved outcomes associated with non-pharmacological interventions: inpatient rheumatology consultation and a hospital gout management protocol. No studies to date have prospectively evaluated strategies designed to prevent re-admissions of patients hospitalized for gout flares.

Conclusions. Urate crystals is completely soluble when we can lower the serum level of uric acid to normal values, but this often requires long-term treatment. The early onset of rehabilitation of affected joints helps to reduce the articular inflammatory process, the pain syndrome and it delays the progression of the underlying pathology while improving the quality of life in patients with gout. Further research is needed to enable healthcare providers to individualize and optimize gout treatment strategies, ensuring that patients with gout receive effective, safe, and high-quality care.

Keywords: gout, recovery, management, prevention.

Introduction

Gout is a common metabolic disease manifested by recurrent inflammatory arthritis, which impairs patients' quality of life [1, 2]. In addition, gout and hyperuricemia increase the risk of associated cardiovascular complications and shorten patients' life expectancy [3-6].

Recent ACR guidelines have adopted a treatment strategy focused on sustained reduction of sodium urate crystals

deposition in tissues [7-9] and long-term maintenance of low plasma urate levels (<6 mg/dL (<0.36 mmol/L)).

Patients with severe gout (presence of tophi, chronic arthropathy, and frequent relapses) are recommended to maintain even lower plasma sodium urate levels (<5 mg/dL (<0.30 mmol/L)). According to the 2012 EULAR guidelines, there is a consensus that urate-reducing drugs should be only used in patients with established gout [10-12].

The aim of the study

To evaluate the dietary and pharmacological recovery options in patients with gout.

Materials and methods

We searched for articles from 2012 to June 2022, using the terms „gout“, „diet“, „drugs“, „topical treatment“ and their synonyms in the following databases: PubMed, Cochrane Library, EMBASE, International Pharmaceutical Abstracts, American College of Rheumatology (ACR), European Alliance of Rheumatology Associations (EULAR).

The topics of the papers that we reviewed to write our article were related to the evaluation of the effectiveness of the treatment process (medication, diet therapy, physical therapy) for gout (in remission and exacerbation stages).

Results and discussions

After analysis of the search results, 44 publications were selected, which included randomized controlled trials, examinations and treatment protocols for patients with gout.

Treatment efficacy was determined against the background of registered drugs (allopurinol, febuxostat, glucocorticoids, NSAIDs, and biological therapy). The effectiveness of inpatient and outpatient treatment was evaluated, but unfortunately, to date, there is no data on the rehospitalization of these patients and the effectiveness of the outpatient treatment.

Currently, in addition to the „gold standard“ in which monosodium urate crystals (MUC) in synovial fluid or tophus aspirate are identified, there are also methods of non-invasive examination. In 2015, the OMERACT working group proposed guidelines that describe all methods for the diagnosis of gout, which include invasive and non-invasive methods of examination. The main principles in evaluating gout treatment are recommended to consider the dynamics of urate deposition, joint inflammation, and bone erosion [42, 43].

Clinical parameters of monitoring during therapy can be Xray to determine the size of the tophi; ultrasonography, which demonstrates the presence of double contour sign and dual-energy computed tomography (DECT which determines the composition of various tissues as well as helps to detect crystal accumulations in the area of inflammation and allows visualization of the musculoskeletal system) can also be important indicator, which was confirmed by ACR/EULAR systematic literature review on gout imaging [2, 5, 8, 12-16, 27, 38, 42].

The main treatment for both acute and chronic forms of gout are well-known drugs [22-27].

Glucocorticoids. Oral glucocorticoids are often used in patients with a typical gout flare who can take oral medications but have contraindications for nonsteroidal anti-inflammatory drugs [23-25]. The dosing regimen of glucocorticoids is

chosen individually for the patient depending on the severity of the flare (duration, dose, and routes of administration). Glucocorticoids in a short course of treatment show high effectiveness and have less risk of side effects compared to other drugs used to treat acute gout. Intra-articular injection of glucocorticoids may be recommended for those who cannot take oral medications. In addition, parenteral glucocorticoids may be indicated among those who cannot take medication orally and are not candidates for intra-articular therapy (e.g., for active inflamed joints >2). Intravenous methylprednisolone (20 mg) may be useful among those with polyarticular involvement, with intravenous access, and without contraindications to glucocorticoids. Intramuscular treatment with triamcinolone acetate (40-60 mg) may be an alternative treatment for patients with similar conditions [23-25].

Nonsteroidal anti-inflammatory drugs (NSAIDs) are very good alternatives to oral glucocorticoids in the treatment of acute gout [24-26]. They are particularly appropriate in the younger patients who do not have a renal, cardiovascular, or active gastrointestinal disease. Naproxen (500 mg twice daily) or indomethacin (50 mg three times daily) are usually used. However, other NSAIDs such as ibuprofen (800 mg three times a day), diclofenac (50 mg twice three times a day), celecoxib (100 mg twice a day), and meloxicam (15 mg a day) are just as effective. The effectiveness of NSAIDs is best seen within the first 48 h of a flare of gout and can be discontinued two to three days after clinical symptoms disappear. However, there are contraindications to the use of NSAIDs: chronic kidney disease (with creatinine clearance <60 ml/min), active gastrointestinal ulcers, cardiovascular disease (especially heart failure), or concomitant treatment with anticoagulants. Side effects from short-term use of NSAIDs are rare but include gastrointestinal distress and impaired renal function [26]. Triamcinolone acetate (up to 40 mg for large joints and 20 mg for medium joints) or methylprednisolone acetate is commonly used. Although the evidence for its use in the treatment of gout flares is limited, it can be a relatively safe and effective treatment choice.

The prescription of *colchicine* is most often associated with the ineffective use of NSAIDs. Colchicine in doses of 0.5 - 1.0 mg (maximum dose of 2 tablets), with long-term use, has no side effects (including cardiovascular complications) in 90% of patients, which has been proven in numerous randomized trials [27, 28, 32, 33, 40].

Interleukin-1 (IL-1) inhibitors. Although IL-1 inhibitors may be beneficial for some patients with acute gout attacks, they are usually reserved for those for whom other available treatments have failed or for those with contraindications [29]. Anakinra (100 mg daily) is the preferred IL-1 inhibitor for the treatment of acute gout because of its short half-life and relatively modest cost compared with other IL inhibitors. It is administered subcutaneously daily until gout exacerbation symptoms subside and may be useful among patients with an active infection [30].

Allopurinol according to the international guideline is the drug of choice at the beginning of gout treatment [34]. Its dose varies from 100 mg to 800 mg per day. Most often,

patients take a maintenance dose of 100 mg and a treatment dose of 300 mg per day. If gout is resistant, the dosage can increase, but so does the frequency of side effects, which include skin lesions (rash), kidney impairment (acute kidney injury), intestinal problems (diarrhea) and vascular system disorders (eosinophilia, thrombocytopenia) [20, 34, 35].

Febuxostat, like allopurinol, is a xanthine oxidase inhibitor and according to the latest recommendations is prescribed to patients with hyperuricemia and gout who cannot tolerate allopurinol [21, 36]. The daily dosage of febuxostat varies from 40 to 120 mg per day, preferably prescribed in the evening after meals. To prevent flares of gout during the first weeks of treatment, this drug is prescribed in combination with colchicine or NSAIDs. Side effects develop are less frequent compared allopurinol and efficacy is much higher. However, the following side effects have been described: increased transaminases and allergic manifestations [36-38].

Probenecid is the drug of choice in patients with gout who have impaired excretion of uric acid through kidney. Probenecid improves excretion, but in renal impairment, this drug is limited because it can worsen the renal function [39].

In addition to drug therapy, there are now dietary and lifestyle recommendations by the American College of Rheumatology and EULAR aimed at preventing metabolic disorders and reducing serum urate levels. The guidelines recommend a balanced diet rich in vegetables with adequate amounts of plant and animal foods and lifestyle modifications for patients with gout. The American College of Rheumatology has created multiple nonpharmacological dietary recommendations. These recommendations include general advices regarding diet and lifestyle modifications [13, 18, 41].

The 2021 EULAR guideline for lifestyle improvement in people with gout described nutritional supplements that can be included in patients' diets. New methods of dietary

modification in gout patients are constantly being sought, particularly the use of supplements and vitamin C, but this has not proven to improve the quality of life of gout patients. The evidence for dietary impact on gout has been rated as low or very low [15-17, 19].

Lifestyle changes that include losing weight, stopping excessive alcohol consumption, and stopping purine-rich foods, reduce urate levels in patients with gout. Nevertheless, sometimes this is not enough, and patients are recommended to initiate pharmacological therapy. In gout, clear indications have been developed for the initiation of pharmacological therapy to reduce urate: frequent (2 yearly) flares of gout; the presence of a chronic form and the presence of a tophaceous form of gout [31, 41].

Conclusions

- (1) Crystal urate deposition is fully reversible in cases where we can lower the serum level of uric acid to normal values, often requiring long-term treatment.
- (2) The early rehabilitation of affected joints helps to reduce more effectively the articular inflammatory process, the pain syndrome, and it delays the progression of the underlying pathology and improves the quality of life of patients with gout.
- (3) Further research is needed to enable healthcare providers to individualize and optimize gout treatment strategies, ensuring that patients with gout receive effective, safe and high-quality care.

Declaration of conflicting interests

Nothing to declare.

Authors' contribution

All authors contributed equally to the research, data analysis, and writing of the manuscript. All authors read and approved the final article.

References

1. Dalbeth N., Merriman T.R., Stamp L.K. Gout. *Lancet* (2016) 388:2039-52.10.1016/S0140-6736(16)00346-9.
2. Abhishek A. Managing Gout Flares in the Elderly: Practical Considerations. *Drugs Aging*. 2017 Dec;34(12):873-880.
3. Ragab G., Elshahaly M., Bardin T. Gout: an old disease in new perspective – a review. *J Adv Res* (2017) 8:495-511.10.1016/j.jare.2017.04.008.
4. Corr E.M., Cunningham C.C., Helbert L., McCarthy G.M., Dunne A. Osteoarthritis-associated basic calcium phosphate crystals activate membrane proximal kinases in human innate immune cells. *Arthritis Res Ther* (2017) 19:23.10.1186/s13075-017-1225-0.
5. Nasi S, Ea HK, So A, Busso N. Revisiting the Role of Interleukin-1 Pathway in Osteoarthritis: Interleukin-1 α and -1 β , and NLRP3 Inflammasome Are Not Involved in the Pathological Features of the Murine Menisectomy Model of Osteoarthritis. *Front Pharmacol*. 2017; 8:282.
6. Richette P, Doherty M, Pascual E, et al. 2016 updated EULAR evidence-based recommendations for the management of gout. *Ann. Rheum. Dis*. 2017; 76:29-42.
7. Duarte-Garcia A, Zamore R, Wong JB. The evidence basis for the American College of Rheumatology practice guidelines. *JAMA Intern. Med*. 2018; 178:146-8.
8. McLean RM. The long and winding road to clinical guidelines on the diagnosis and management of gout. *Ann. Intern. Med*. 2017;166: 73-4.
9. Tausche AK, Alten R, Dalbeth N, et al. Lesinurad monotherapy in gout patients intolerant to a xanthine oxidase inhibitor: a 6-month phase 3 clinical trial and extension study. *Rheumatology (Oxford)*. 2017; 56:2170-8.
10. Dalbeth N, Jones G, Terkeltaub R, et al. Lesinurad, a selective uric acid reabsorption inhibitor, in combination with febuxostat in patients with tophaceous gout: findings of a phase III clinical trial. *Arthritis Rheumatol*. 2017; 69:1903-13.
11. Dalbeth N, Saag KG, Palmer WE, et al. Effects of febuxostat in early gout: a randomized, double-blind, placebo-controlled study. *Arthritis Rheumatol*. 2017; 69:2386-95.
12. Kimura K, Hosoya T, Uchida S, et al. Febuxostat therapy for patients with stage 3 CKD and asymptomatic hyperuricemia: a randomized trial. *Am. J. Kidney. Dis*. 2018; 72:798-810.

13. Khanna, D., Fitzgerald, J.D., Khanna, P.P., *et al.* 2012 American College of Rheumatology guidelines for management of gout. Part 1: Systematic nonpharmacologic and pharmacologic therapeutic approaches to hyperuricemia. *Arthritis Care Res*, 2012;64:1431-1446.
14. Yamanaka H, Tamaki S, Ide Y, *et al.* Stepwise dose increase of febuxostat is comparable with colchicine prophylaxis for the prevention of gout flares during the initial phase of urate-lowering therapy: results from FORTUNE-1, a prospective, multicentre randomised study. *Ann. Rheum. Dis.* 2018; 77:270-6.
15. Doherty M, Jenkins W, Richardson H, *et al.* Efficacy and cost-effectiveness of nurse-led care involving education and engagement of patients and a treat-to-target urate-lowering strategy versus usual care for gout: a randomized controlled trial. *Lancet.* 2018 ;392:1403-12.
16. Stamp LK, Chapman PT, Barclay M, *et al.* Allopurinol dose escalation to achieve serum urate below 6 mg/dL: an open-label extension study. *Ann. Rheum. Dis.* 2017; 76:2065-70.
17. Yu J, Qiu Q, Liang L, *et al.* Prophylaxis of acute flares when initiating febuxostat for chronic gouty arthritis in a real-world clinical setting. *Mod. Rheumatol.* 2018; 28:339-44.
18. Mikuls TR, Cheetham TC, Levy GD, *et al.* Adherence and outcomes with urate-lowering therapy: a site-randomized trial. *Am. J. Med.* 2019; 132:354-61.
19. Jutkowitz E, Dubreuil M, Lu N, *et al.* The cost-effectiveness of HLA-B*5801 screening to guide initial urate-lowering therapy for gout in the United States. *Semin. Arthritis Rheum.* 2017; 46:594-600.
20. Keller SF, Lu N, Blumenthal KG, *et al.* Racial/ethnic variation and risk factors for allopurinol-associated severe cutaneous adverse reactions: a cohort study. *Ann. Rheum. Dis.* 2018; 77:1187-93.
21. White WB, Saag KG, Becker MA, *et al.* Cardiovascular safety of febuxostat or allopurinol in patients with gout. *N. Engl. J. Med.* 2018; 378:1200-10.
22. Zhang M, Solomon DH, Desai RJ, *et al.* Assessment of cardiovascular risk in older patients with gout initiating febuxostat versus allopurinol. *Circulation.* 2018;138: 1116-26.
23. Foody J, Turpin RS, Tidwell BA, *et al.* Major cardiovascular events in patients with gout and associated cardiovascular disease or heart failure and chronic kidney disease initiating a xanthine oxidase inhibitor. *Am. Health Drug. Benefits.* 2017; 10:393-401.
24. Saag KG, Fitz-Patrick D, Kopicko J, *et al.* Lesinurad combined with allopurinol: a randomized, double-blind, placebo-controlled study in gout patients with an inadequate response to standard-of-care allopurinol (a US-based study). *Arthritis Rheumatol.* 2017; 69:203-12.
25. Major TJ, Topless RK, Dalbeth N, Merriman TR. Evaluation of the diet wide contribution to serum urate levels: meta-analysis of population-based cohorts. *BMJ.* 2018; 363:k3951.
26. Nielsen SM, Bartels EM, Henriksen M, *et al.* Weight loss for overweight and obese individuals with gout: a systematic review of longitudinal studies. *Ann. Rheum. Dis.* 2017; 76:1870-82.
27. Nguyen UD, Zhang Y, Louie-Gao Q, *et al.* Obesity paradox in recurrent attacks of gout in observational studies: clarification and remedy. *Arthritis Care Res.* 2017; 69:561-6.
28. Waldman B, Ansquer JC, Sullivan DR, *et al.* Effect of fenofibrate on uric acid and gout in type 2 diabetes: a post-hoc analysis of the randomised, controlled FIELD study. *Lancet Diabetes Endocrinol.* 2018; 6:310-8.
29. FitzGerald JD, Mikuls TR, Neogi T, *et al.* Development of the American College of Rheumatology electronic clinical quality measures for gout. *Arthritis Care Res.* 2018; 70:659-71.
30. Levy G, Shi JM, Cheetham TC, Rashid N. Urate-lowering therapy in moderate to severe chronic kidney disease. *Perm. J.* 2018;22: 17-142.
31. Abeles AM, Pillinger MH. Gout and cardiovascular disease: crystallized confusion. *Curr. Opin. Rheumatol.* 2019; 31:118-24.
32. Thompson PL, Nidorf SM. Colchicine: an affordable anti-inflammatory agent for atherosclerosis. *Curr Opin Lipidol.* 2018 Dec; 29(6):467-473.
33. Vaidya K, Martinez G, Patel S. The Role of Colchicine in Acute Coronary Syndromes. *Clin Ther.* 2019 Jan; 41 (1):11-20.
34. Sun M, Biggs R, Hornick J, Marko JF. Condensin controls mitotic chromosome stiffness and stability without forming a structurally contiguous scaffold. *Chromosome Res.* 2018 Dec; 26(4):277-295.
35. Schenone AL, Menon V. Colchicine in Pericardial Disease: from the Underlying Biology and Clinical Benefits to the Drug-Drug Interactions in Cardiovascular Medicine. *Curr Cardiol Rep.* 2018 Jun 14; 20(8):62.
36. Gürkan A, Oğuz MM, Boduroğlu Cengiz E, Şenel S. Dermatologic Manifestations of Colchicine Intoxication. *Pediatr Emerg Care.* 2018 Jul; 34 (7):e131-e133.
37. Pascart T, Lioté F. Gout: state of the art after a decade of developments. *Rheumatology (Oxford).* 2019 Jan 01;58 (1):27-44.
38. Abhishek A. Managing Gout Flares in the Elderly: Practical Considerations. *Drugs Aging.* 2017 Dec; 34 (12):873-880.
39. Imazio M, Gaita F. Acute and Recurrent Pericarditis. *Cardiol Clin.* 2017 Nov;35(4):505-513.
40. Lazaros G, Imazio M, Brucato A, Vlachopoulos C, Lazarou E, Vassilopoulos D, Tousoulis D. The Role of Colchicine in Pericardial Syndromes. *Curr Pharm Des.* 2018;24(6):702-709.
41. Gwinnutt JM, Wiecek M, Cavalli G, *et al.* Effects of physical exercise and body weight on disease-specific outcomes of people with rheumatic and musculoskeletal diseases (RMDs): systematic reviews and meta-analyses Informing the 2021 EULAR recommendations for lifestyle improvements in people with RMDs. *RMD Open* 2022;8:e002168.
42. Ragab G, Elshahaly M, Bardin T. Gout: an old disease in new perspective—a review. *J. Adv. Res.* 2017; 8:495 511.10.1016.
43. Groppa L., Popa S., Rotaru L. *et al.* Rheumatology and nephrology. Textbook. Lexon Prim, Chişinău, 2019. 462 p. ISBN 978-9975-3344-1-9.
44. Rotaru L., Groppa L., Sârbu O., Agachi S. Rehabilitation of patients with gout. In: *Abstracts of the World Congress on Osteoporosis, Osteoarthritis and Musculoskeletal Diseases (WCO-IOF-ESCEO). Osteoporosis International with other metabolic bone diseases. Malaga (Spain), 14-17 April 2016. Vol. 27 supplement 1, p. 827.*

Authors's ORCID ID:Larisa Rotaru, <https://orcid.org/0000-0002-3260-3426>Liliana Groppa, <https://orcid.org/0000-0002-3097-6181>Serghei Popa, <https://orcid.org/0000-0001-9348-4187>Cornelia Cornea, <https://orcid.org/0000-0002-3859-5594>